

## Pain killer/fever reducer

Name	up to 7 kg	10 kg	15 kg	20 kg	25 kg	30 kg	Doses
<b>Brufen sirup</b>	2,5 ml	3 ml	3 ml	5 ml	5 ml	10 ml	3 - 4 doses in day
<b>Panadol baby supp</b>	1/2 supp	1 supp	1 supp	1-2 supp			Max 4 doses
<b>Panadol baby susp.</b>	2,5 ml	5 ml	5 ml	5 ml	10 ml	10 ml	3 - 4 doses in day
<b>Paralen supp 100 mg</b>	1 supp	1 supp	2 supp	2 supp	2 supp	2 supp	Max 3 doses in day
<b>Paralen supp 500 mg</b>							!over 40 kg of weight!
<b>Ibalgin 200 mg</b>				1/2 tbl	1 tbl	1 tbl	3 doses in one day
<b>Ibalgin 400 mg</b>							!over 40 kg of weight!
<b>Calpol susp.</b>	3 ml	3 ml	6 ml	7 ml	10 ml	10 ml	3 - 4 doses in day
<b>Nurofen for children susp.</b>	2,5 ml	2,5 ml	5 ml	5 ml	7,5 ml	7,5 ml	3 - 4 doses in day
<b>Nurofen supp 60 mg</b>	1/4 čípku	1 čípek	1,5 čípku				Max 4 doses in day
<b>Nurofen supp 125 mg</b>				1 supp	1 supp	1 supp	Max 4 doses in day